A L

N D US TR

MODEL NO.: MI-99001

OPERATING MANUAL 8












DIAGRAM




MI-99001 PARTS LIST

PART NO. DESCRIPTION SPECIFICATION QTY
MI-99001-01 |EXTERIOR LONG PLATE 17-12" x 1-1/2" (445 x 40 mm) 2
MI-99001-02 |INTERIOR LONG PLATE 17-3/47  x 1-3/8”7 (450 x 35 mm) 2
MI-99001-03 |EXTERIOR SHORT PLATE 11-12" x1-1/2" (295 x 40 mm) 2
MI-99001-04 |INTERIOR SHORT PLATE 11-3/4" x1-3/8” (300 x 35 mm) 2
MI-99001-05 |FIXED WHEEL MOUNTING BRACKET (LEFT) REAR 1
MI-99001-05-1 |FIXED WHEEL MOUNTING BRACKET (RIGHT) REAR 1
MI-99001-06  |FRONT CASTER BRACKET (RIGHT) 1
MI-99001-06-1 [FRONT CASTER BRACKET (LEFT) 1
MI-99001-07 |WHEEL BRACKET 2
MI-99001-08 |CASTER MOUNTING PLATE 2
MI-99001-09 |FOOT LEVER 2
MI-99001-10 |CASTER 12" x2-1/2" (12.7 x 63.5 mm) 2
MI-99001-11 |FIXED WHEEL 516" x3" (8 x76.2 mm) 2
MI-99001-12 |FOOT PAD 3/87 x2” (9.5x 51 mm) 2
MI-99001-13 |CAP SCREW 516" x3-112" 4
MI-99001-14 |LOCK WASHER 516" 4
MI-99001-15 |HEX NUT 516" 4
MI-99001-16 |CAP SCREW 1/4" x1-3/4” 2
MI-99001-17 |FLANGE BOLT /4" x1/2” 32
MI-99001-18 |SPACER / BUSHING W85xD18x38T 4
MI-99001-19 |HEX NUT 1/4” 32
MI-99001-20 |LOCK NUT 1/4” 2
MI-99001-21 |HEX NUT 12" 2
MI-99001-22 |LOCK WASHER 12" 2
MI-99001-23 |HEX NUT 3/8” 2




